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Laboratory Information

We , QuieTek Corporation, are an independent EMC and safety consultancy that was
established the whole facility in our laboratories. The test facility has been accredited by the
following accreditation Bodies in compliance with ISO 17025, EN 45001 and Guide 25:

Taiwan R.O.C. :  BSMI, DGT, CNLA
Germany :  TUV Rheinland
Norway . Nemko, DNV
USA :  FCC, NVLAP
Japan . VCCI

The related certificate for our laboratories about the test site and management system can be downloaded
from QuieTek Corporation’s Web Site : http://tw.quietek.com/modules/myalbum/

The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :
http://www.quietek.com/

If you have any comments, Please don't hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory :
No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307,
Taiwan, R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Malil : service@quietek.com

L NV[L[& ®®NEMK0 VE|

~viL)
NVLAP Lab Code : 200347-0 1313

LinKou Testing Laboratory :
No. 5, Ruei-Shu Valley, Ruei-Ping Tsuen, Lin-Kou Shiang, Taipei, Taiwan, R.O.C.
TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789 E-Mail : service@quietek.com

i A NV[L@ ) ®nevxo 2D (Ve

TUV N

NVLAP Lab Code: 200533-0 0914

HES

Suzhou Testing Laboratory :
No0.99 Hongye Rd., Suzhou Industrial Park Loufeng Hi-Tech Development Zone., SuZhou, China
TEL : +86-512-6251-5088 / FAX : 86-512-6251-5098 E-Mail : service@quietek.com

i
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1. General Information

1.1. EUT Description

Product Name

802.11g Wireless ADSL2+ 4-port Gateway

Trade Name ZyXEL
Model No. P-660HW-T1 v2
FCC ID No. I88P660HWT1V2

Frequency Range

802.11b/g: 2412-2462MHz

Channel Number

802.11b/g: 11CH

Type of Modulation

DSSS/OFDM

Input: AC 1120, 60Hz, 18W
Output: AC 12V, 1A
Cable Out: Non-Shielded, 1.8m

Data Speed DSSS: 1, 2, 5.5, 11Mbps
OFDM: 6, 9, 12, 18, 24, 36, 48, 54Mbps
Antenna Gain 2.14 dBi
Channel Control  [Auto
Antenna Type Dipole
Component
Power Adapter M/N: AA-121A

802.11b/g Working Frequency of Each Channel:

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz 04 2427 MHz
05 2432 MHz 06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz 10 2457 MHz 11 2462 MHz
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1.2. Mode of Operation
QuieTek has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Pre-Test Mode

Mode 1: Transmit 802.11b
Mode 2: Transmit 802.11g
Final Test Mode

Mode 1: Transmit 802.11b
Mode 2: Transmit 802.11g

Note:
This device is a composite device in accordance with Part 15 Subpart B regulations. The
function for the receiver was measured and made a test report that the report number is
069S004-RF-US-P01V02, certified under Declaration of Conformity.
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1.3. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer | Model No. Serial No. Power Cord

1 |ADSL ZyXEL P-660H-D1 N/A N/A

2 |Notebook P.C. ASUS M5200N 45NP067576 Non-Shielded 1.8m
Telephone )

3 ZyXEL IES-1000 N/A Non-Shielded 1.8m
switchboard
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1.4. Configuration of Tested System
Connection Diagram
B c ‘ D
|
EUT — F ——1 Adapter
Wireless
ADSL
(1) Notebook
PC (2)
Telephone
switchboard
(3)

Signal Cable Type

Signal cable Description

A LAN Cable Non-Shielded, >10m
B LAN Cable Non-Shielded, >10m
C LAN Cable Non-Shielded, >10m
D LAN Cable Non-Shielded, >10m
E Telephone Cable Non-Shielded, >10m
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1.5. EUT Exercise Software

Setup the EUT and simulators as shown on 1.4;

'Turn on the power of all equipment;

EUT Connect the Notebook. P.C through LAN Port;

EUT Connect the Telephone Switchboard through Telephone Port;

Let EUT Communication with Notebook. P.C and Telephone Switchboard during testing.

O ||l W|IN|PFP

Let EUT USE Wireless communication by Transmit mode with Notebook. P.C.
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2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards
[ ] Deviations from the test standards as below description:

For 802.11b/g (FCC 15C)

Emission
Test
Performed Item Normative References Deviation
Performed

Conducted Emission FCC Part 15 Subpart C Paragraph 15.207 Yes No
Peak Output Power FCC Part 15 Subpart C Paragraph 15.247 Yes No
Radiated Emission FCC Part 15 Subpart C Paragraph 15.247 Yes No
Band Edge FCC Part 15 Subpart C Paragraph 15.247 Yes No
Occupied Bandwidth FCC Part 15 Subpart C Paragraph 15.247 Yes No
Peak Power Spectral Density [FCC Part 15 Subpart C Paragraph 15.247 Yes No
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2.2. List of Test EqQuipment
Conducted Emission / SR-1
Instrument Manufacturer Type No. Serial No Cal. Date
EMI Test Receiver R&S ESCI 100175 2005/11/25
Two-Line V-Network R&S ENV216 100013 2005/11/25
Two-Line V-Network R&S ENV216 100014 2005/11/25
V-Network R&S ESH3-Z6 100248 2005/11/25
V-Network R&S ESH3-Z6 100249 2005/11/25
ISN Schaffner ISN T400 21648 2005/11/25
Current Probe R&S EZ-17 100252 2006/04/18
50ohm Coaxial Switch ANRITSU MP59B 6200447305 2005/11/25
500hm Impedance SHX 500hml QT-IM001 2006/03/20
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO04 2006/03/30
Radiated Emission / AC-2
Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 2006/03/11
EMI Test Receiver R&S ESCI 100175 2005/11/25
Preamplifier Quietek AP-025C QT-AP003 2005/11/25
Preamplifier Quietek AP-180C CHM-0602013 |2006/03/20
Bilog Type Antenna Schaffner CBL6112B 2932 2005/10/26
Broad-Band Horn Antenna |Schwarzbeck BBHA9120D 496 2006/09/30
Broad-Band Horn Antenna  |Schwarzbeck BBHA9170 294 2006/03/30
Temperature/Humidity Meter|zhicheng ZC1-2 QT-TH002 2006/03/11
Peak Output Power / AC-3
Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 2006/03/11
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO003 2006/03/30
Peak Power Spectral Density / AC-3
Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 2006/03/11
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2006/03/30
Occupied Bandwidth / AC-3
Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 2006/03/11
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2006/03/30
Band Edge / AC-2
Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 2006/03/11
EMI Test Receiver R&S ESCI 100175 2005/11/25
Preamplifier Quietek AP-025C QT-AP003 2005/11/25
Preamplifier Quietek AP-180C CHM-0602013 |2006/03/20
Bilog Type Antenna Schaffner CBL6112B 2932 2005/10/26
Broad-Band Horn Antenna |Schwarzbeck BBHA9120D 496 2006/09/30
Broad-Band Horn Antenna |Schwarzbeck BBHA9170 294 2006/03/30
Temperature/Humidity Meter|zhicheng ZC1-2 QT-TH002 2006/03/11
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2.3. Measurement Uncertainty

Conducted Emission

The measurement uncertainty is evaluated as +

Radiated Emission

The measurement uncertainty is evaluated as +
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2.4. Test Environment

Performed Item |ltems Required Actual
Temperature (°C) 15-35 23
Conducted o
o Humidity (%6RH) 25-75 48
Emission
Barometric pressure (mbar) 860-1060 950-1000
Temperature (°C) 15-35 25
Radiated o
o Humidity (%RH) 25-75 51
Emission
Barometric pressure (mbar) 860-1060 950-1000
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3. Conducted Emission

3.1. Test Specification

According to EMC Standard: FCC Part 15 Subpart C Paragraph 15.207

3.2. Test Setup

Shielding Room

== \/ortical Reference Ground Plane Test Receiver

40 cm—» T [ ol

EUT AE aH oo
|T [ |

S
LISN | O Lisn
N
s Horizontal Ground Reference Plane <=

3.3. Limit
Limits (dBuV)
Frequency QP AV
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges
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3.4.

3.5.

Test Procedure

The EUT and simulators are connected to the main power through a line impedance
stabilization network (L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through
a LISN that provides a 50ohm /50uH coupling impedance with 50ohm termination. (Please
refers to the block diagram of the test setup and photographs.)

Both sides of AC line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables must
be changed on conducted measurement.

The bandwidth of the field strength meter is 9kHz.
Deviation from Test Standard

No deviation.
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3.6. Test Result

Engineer : Johnwang
Site : SR-1 Time : 2006/09/10 - 12:36
Limit : FCC_Part1l5 C_209_QP Margin : 10
EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Linel
Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2437MHz)
800
00—
a0 —
00
§ 200
200
100
0o

‘0.150 10000 20000 z0.000
Frequency (hMHz)
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Engineer : Johnwang
Site : SR-1 Time : 2006/09/10 - 12:38
Limit : FCC_Partl5_C_209_QP Margin : 0
EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Linel
Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2437MHz)
ann-
700
0.0
500
g 200
200
100
00| , I |
01’50 sy Otin 10.fon anbon 50000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.154 10.190 27.038 37.228 -28.658 65.886] QUASIPEAK
2 4.290 9.803 19.860 29.663 -26.337 56.000 QUASIPEAK
3 6.870 9.840 21.284 31.124 -28.876 60.000 QUASIPEAK
4 7.921 9.870 23.975 33.845 -26.155 60.000] QUASIPEAK
5 14.153 10.000 19.500 29.500 -30.500 60.000 QUASIPEAK
6| * 18.305 10.180 24.166 34.346 -25.654 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.
2. " *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : SR-1 Time : 2006/09/10 - 12:38

Limit : FCC_Partl5_C_209_AV Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Linel

Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2437MHz)

an.0 -

FO0—

B0.0—

sS00—

400

Level{iBnY)

200

200 -

10.0 -

0.0-|
0.150

om0 10000 20000 30000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.154 10.190 13.550 23.740 -32.146 55.886 AVERAGE
2 4.290 9.803 11.660 21.463 -24.537 46.000 AVERAGE
3 6.870 9.840 12.540 22.380 -27.620 50.000 AVERAGE
4 7.921 9.870 15.650 25.520 -24.480 50.000 AVERAGE
5 14.153 10.000 12.260 22.260 -27.740 50.000 AVERAGE
6| * 18.305 10.180 15.560 25.740 -24.260 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2. " *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang
Site : SR-1 Time : 2006/09/10 - 12:40
Limit : FCC_Partl5_C_209_QP Margin : 10
EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Line2
Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2437MHz)
ann-
700
0.0
500
g 200
a00-
100
00—

‘0.1'50 10400 20400 20000
Fregquency (h{Hz)
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Engineer : Johnwang

Site : SR-1 (Conducted Emission and Power Test) Time : 2006/09/10 - 12:42

Limit : FCC_Partl5_C_209_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Line2

Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2437MHz)
ann-
700
0.0
500

g 200

200
100
%0750 10500 w000 3000

Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.154 9.670 26.245 35.915 -29.971 65.886] QUASIPEAK
2 0.342 9.563 18.293 27.856 -32.658 60.514] QUASIPEAK
3 4.290 9.723 21.965 31.688 -24.312 56.000 QUASIPEAK
4 7.270 9.790 25.672 35.462 -24.538 60.000] QUASIPEAK
5 12.197 10.064 19.829 29.893 -30.107 60.000 QUASIPEAK
6| * 18.241 10.100 30.127 40.227 -19.773 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.
2. " *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : SR-1 Time : 2006/09/10 - 12:42

Limit : FCC_Partl5_C_209_AV Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Line2

Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2437MHz)
ann-
700
0.0
500

g 200

200
100
%0750 10500 w000 3000

Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.154 9.670 15.330 25.000 -30.886 55.886 AVERAGE
2 0.342 9.563 10.240 19.803 -30.711 50.514 AVERAGE
3 4.290 9.723 11.680 21.403 -24.597 46.000 AVERAGE
4 7.270 9.790 14.586 24.376 -25.624 50.000 AVERAGE
5 12.197 10.064 10.140 20.204 -29.796 50.000 AVERAGE
6| * 18.241 10.100 21.680 31.780 -18.220 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2. " *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang
Site : SR-1 Time : 2006/09/10 - 12:46
Limit : FCC_Partl5_C_209_QP Margin : 10
EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Linel
Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.119(2437MHz)
ann-
700
0.0
500
g 200
a00-
100
00—

‘0.1'50 10400 20400 20000
Fregquency (h{Hz)
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Engineer : Johnwang

Site : SR-1 Time : 2006/09/10 - 12:46

Limit : FCC_Partl5_C_209_QP Margin : 1

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Linel

Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.119(2437MHz)

an.0 -

FO0—

B0.0—

sS00—

400

Level{iBnY)

200

200 -

10.0 -

0.0-|
0.150

10400 20400 20000

Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.166 10.048 24.089 34.137 -31.406 65.543| QUASIPEAK
2 0.242 9.332 15.747 25.079 -38.292 63.371| QUASIPEAK
3 4.306 9.797 20.450 30.247 -25.753 56.000 QUASIPEAK
4] * 7.226 9.860 27.952 37.812 -22.188 60.000] QUASIPEAK
5 16.225 10.120 25.847 35.967 -24.033 60.000 QUASIPEAK
6 18.485 10.179 22.957 33.136 -26.864 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2. " *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : SR-1 Time : 2006/09/10 - 12:46

Limit : FCC_Partl5_C_209_AV Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Linel

Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.119(2437MHz)

an.0 -

FO0—

B0.0—

sS00—

400

Level{iBnY)

200

200 -

10.0 -

0.0-|
0.150

10400 20400 20000

Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.166 10.048 16.360 26.408 -29.135 55.543 AVERAGE
2 0.242 9.332 9.850 19.182 -34.189 53.371 AVERAGE
3 4.306 9.797 12.220 22.017 -23.983 46.000 AVERAGE
4] * 7.226 9.860 20.180 30.040 -19.960 50.000 AVERAGE
5 16.225 10.120 17.350 27.470 -22.530 50.000 AVERAGE
6 18.485 10.179 14.330 24.509 -25.491 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2. " *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang
Site : SR-1 Time : 2006/09/10 - 12:48
Limit : FCC_Partl5_C_209_QP Margin : 10
EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Line2
Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.119(2437MHz)
ann-
700
0.0
500
g 200
a00-
100
00—

‘0.1'50 10400 20400 20000
Fregquency (h{Hz)
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Engineer : Johnwang

Site : SR-1 Time : 2006/09/10 - 12:51

Limit : FCC_Partl5_C_209_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Line2

Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.119(2437MHz)

an.0 -

FO0—

B0.0—

sS00—

400

Level{iBnY)

200

200 -

10.0 -

0.0-|
0.150

10400 20400 20000

Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.170 9.590 21.114 30.704 -34.725 65.429] QUASIPEAK
2 3.222 9.750 19.441 29.191 -26.809 56.000 QUASIPEAK
3 6.186 9.742 21.163 30.905 -29.095 60.000 QUASIPEAK
4 7.394 9.793 27.807 37.600 -22.400 60.000] QUASIPEAK
5 * 17.693 10.120 29.398 39.518 -20.482 60.000 QUASIPEAK
6 20.257 10.100 24.301 34.401 -25.599 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2. " *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : SR-1 Time : 2006/09/10 - 12:51

Limit : FCC_Partl5_C_209_AV Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : ENV216 - Line2

Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.119(2437MHz)

an.0 -

FO0—

B0.0—

sS00—

400

Level{iBnY)

200

200 -

10.0 -

0.0-|
0.150

10400 20400 20000

Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.170 9.590 12.150 21.740 -33.689 55.429 AVERAGE
2 3.222 9.750 10.450 20.200 -25.800 46.000 AVERAGE
3 6.186 9.742 12.620 22.362 -27.638 50.000 AVERAGE
4 7.394 9.793 16.550 26.343 -23.657 50.000 AVERAGE
5 * 17.693 10.120 20.750 30.870 -19.130 50.000 AVERAGE
6 20.257 10.100 12.250 22.350 -27.650 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2. " *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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3.7. Test Photograph
Test Mode : Mode 1: Transmitter 802.11b

Description : Front View of Conducted Test for Main

Test Mode : Mode 1: Transmitter 802.11b
Description : Back View of Conducted Test for Main
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Test Mode : Mode 2: Transmitter 802.119g
Description : Front View of Conducted Test for Main

Test Mode : Mode 2: Transmitter 802.11g
Description : Back View of Conducted Test for Main
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4. Peak Output Power
4.1. Test Specification
According to EMC Standard: FCC Part 15 Subpart C Paragraph 15.247

4.2. Test Setup

Spectrum Analyzer

:n_’l;? I I
1 ooa EUT

Non-Conducted
Table

“=p (Ground Reference Plane <t

4.3. Limit

The maximum peak power shall be less 1 Watt.

4.4. Deviation from Test Standard

No deviation.
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4.5. Test Result
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Peak Output Power
Test Mode Mode 1: Transmitter 802.11b
Date of Test 2006/09/19 Test Site AC-3
Channel No. Frequency Measurement Required Limit Result
(MHz) (dBm) (dBm)

01 2412.00 14.97 1 Watt= 30 dBm Pass

06 2437.00 15.29 1 Watt= 30 dBm Pass

11 2467.00 14.50 1 Watt= 30 dBm Pass

Figure Channel 01 (2412MH?z)
# Agient 09:11:43 Sep 19, 2006 [Freq/Channel

C

Channel Power

14.97 dBm /20.0000 MHz

Center Freq
241200088 GHz

Ch Freqg
Channe! Power

enter 2.412000000 GHz

2412 GHz Trig Fres

Start Freq
2.36200000 GHz

Stop Freq
2.46200006 GHz

CF Step
1066000608 MHz
Auto Man

Freq Offset
B.0EAREAAE Hz

Signal Track

Power Spectral Density Off

-58.04 dBm/Hz

On

Copyright 2008-2005 Agilent Technologies
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Figure Channel 06 (2437MHz)
4 Agilent B16:26 Sep 19, 2006 Sweep

Sweep Time
Ch Freq 2.437 GHz Trig Free 5006 ms
Channel Power I Hen
Sweep Time 500.0 ms Sweep
Single Cont
Auto Sweep
Time
Horm Accy
Gate
On OFf
Gate Setupr
#YBH 1 MHz
Points
Channel Power Power Spectral Density 61

15.29 dBm /20.0000 MHz -57.72 dBm/Hz

File Operation Status. A:\SCREN373.GIF file saved

Figure Channel 11 (2462MHz)

# Agilent 18:47:19 Sep 208, 2006 T Amplitude
Ch Freq  2.462 Gz Trig Free| | %is UNILS,

Chanre Pover I

Ref Level 30.00 dBm Ref Lv@l S;fjé

Atten 48 dB

Corrections»

Ext Amp Gain
8.66 dB

#YBH 1 MHz

Atten Step
2d 18dB

Channel Power Power Spectral Density

1450 dBm /20.0000 MHz -58.51 dBm/Hz

More
2 of 3

Copyright 2000-2005 Agilent Technologies
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Product 802.11g Wireless ADSL 2+4-port Gateway

Test Item Peak Output Power

Test Mode Mode 2: Transmitter 802.11g

Date of Test 2006/09/19 Test Site AC-3

Channel No. Frequency Measurement Required Limit Result
(MHz) (dBm) (dBm)

01 2412.00 13.21 1 Watt= 30 dBm Pass
06 2437.00 13.93 1 Watt= 30 dBm Pass
11 2467.00 12.82 1 Watt= 30 dBm Pass

Figure Channel 01 (2412MHz)

¥ Agilent 89:14:24 Sep 19, 2006 | Trace
Ch Freq 2.412 GHz ) ) Tracg

Channe! Power =
Sweep Time 500.0 ms S [

Atten 40 dB
" Max Hold
I,,II_,.,;,.—.\.--.J';.” "”"ﬁ'r----,, Min Hold
'-.--'ﬁ'#--\-!.—v.'.u—._-'\.'-'\u_rl-\'-\P-'A'\""L"Ji‘*.-‘*.-- ..'uh"‘\-'1'L*A'.'a-ws-1-.......,-..-a___-.-'.-..._.h-l.-__..
View
sHz
#JEH 1 MHz

Channel Power Power Spectral Density Blank
13.21 dBm /20.0000 MHz -59.80 dBm/Hz e
1of 2

Trace smoothing:YBH filt or Average Detector; cannot use both
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Figure Channel 06 (2437MHz)

% Agilent 89:15:41 Sep 19, 2006 Sweep
Sweep Time
Ch Freq 2.437 GHz Trig Free SAB.6 ms
Channel Power B Han
Sweep Time 500.0 ms Sweep
Single Cont
Atten 46 dB ) Auto Sweep
- | Time
e p— Marm Acoy
- Gate
! r]",“"""“u i‘‘".F-L"""'""'u'l,._,,.| - Un M

| T LY i ,‘Fﬂr’b" i ]|r]'11l"L‘|'|'n.,Fl\'»-.\.u_t,-,,,_.,,_,wy.-.,_.._,
Gate Setup»
SHz Span 100
#YBH 1 MHz

Points
Channel Power Power Spectral Density 61

13.93 dBm /20.0000 MHz -539.08 dBm/Hz

File Operation Status. A:\SCREN372.GIF file saved

Figure Channel 11 (2462MHz)

5 Agilent 15:47:54 Sep 20, 2006 T Sweep
Sweep Time
Ch Freq Z2.462 GHz Trig Fres 5868 ms
Charnnel Poner | i Far
Sweep Time 500.0 ms Sweep
Single Cont
: | Time
Harm Accy
Gate
On 0ff

Gate Setup:

#VEH 1 MHz

Points
Channel Power Pover Spectral Density 51

12.82 dBm /20.0000 MHz -60.19 dBm/Hz

File Operation Status. A:\SCREN483.GIF file saved

35 of 103



L]
QlJIeTeK Report No : 069S004-RF-US-P13V01

5. Radiated Emission
5.1. Test Specification

According to EMC Standard: FCC Part 15 Subpart C Paragraph 15.209

5.2. Test Setup

Under 1GHz Test Setup

FRP Dome T -------------------------------

Imtogm
l Antenna
i

I ! ' A
' am/iom i

(Antenna Tower)

x

8oem

(Turntable)

== GroundPlane T
H :D— I:I
Test Receiver H4H oyo |Controller|'7

Above 1GHz Test Setup

FRP Dome T -------------------------------

1mto4m (Antenna Tower)

l Antenna
[ae || EUT -

Pre-Amplifier

‘“==p  GroundPlane EEST
Spectrum Analyzer| <+ oo [y 1| [Controllef——
1
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5.3. Limit

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits
i uv/m dBuv/m distance (meten
0.009-0.490 2400/F(kHz) See Remark* 300
0.490-1.705 24000/F(kHz) See Remark* 30
1.705-30 30 29.5 30
30-88 100 40 3
88-216 150 43.5 3
216-960 200 46 3
Above 960 500 54 3
Remarks : 1. RF Voltage (dBuV) = 20 log RF Voltage (uV)

2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument
antenna and the closed point of any part of the device or system.
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5.4. Test Procedure

5.5.

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.4 on radiated measurement.

On the field strength of fundamental and harmonics, the limits shown are based on
measuring equipment employing a average detector function. As an alternative, compliance
with the limits may be based on the use of measurement instrumentation with a CISPR
quasi-peak detector.

On the field strength of spurious electric, on any frequency or frequencies below or equal to
1000 MHz, the limits shown are based on measuring equipment employing a quasi-peak
detector function and on any frequency or frequencies above 1000 MHz the radiated limits
shown are based upon the use of measurement instrumentation employing an average
detector function.

When average radiated emission measurement are included emission measurement below
1000 MHz, there also is a limit on the radio frequency emissions, as measured using
instrumentation with a peak detector function, corresponding to 20 dB above the maximum
permitted average limit.

The bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz
is IMHz.

Deviation from Test Standard

No deviation.
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5.6. Test Result

Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:03

Limit : FCC_SpartC_15.209 _03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2412MHz)

00-l
20.000

200000 300000 400000 500000 1000 000

Frequency (hMHz)

40000 50000 100000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuVv/m)
1 99.517 -14.125 51.338 37.212 -6.308 43.520 QUASIPEAK
2| * 125.383 -12.138 50.864 38.726 -4.794 43.520 QUASIPEAK
3 222.383 -11.042 45.013 33.971 -12.049 46.020 QUASIPEAK
4 354.950 -8.281 47.986 39.705 -6.315 46.020| QUASIPEAK
5 621.700 -3.242 41.997 38.755 -7.265 46.020| QUASIPEAK
6 755.883 -0.451 39.672 39.221 -6.799 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

39 of

103



Quielek

Report No : 069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:04

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2412MHz)

an.0 -

FO0—

B0.0—

sS00— ’7

400

Level{iBu¥im)

200

200 -

10.0 -

0.0-|
30.000

200000
Fregquency (h{Hz)

40000 50000 100000 200000 400000 500000 1000000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 86.583 -15.616 49.514 33.898 -6.102 40.000f QUASIPEAK
2 125.383 -12.138 45.368 33.230 -10.290 43.520 QUASIPEAK
3 222.383 -11.042 45.351 34.309 -11.711 46.020 QUASIPEAK
4 400.217 -7.126 44.046 36.920 -9.100 46.020 QUASIPEAK
5 489.133 -5.729 43.679 37.950 -8.070 46.020 QUASIPEAK
6 666.967 -2.073 40.612 38.539 -7.481 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:06

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2437MHz)

an.0 -

FO0—

B0.0—

sS00— ’7

400

Level{iBu¥im)

200

200 -

10.0 -

0.0-

30000 40000 50000 100000 N (i{ﬂggm 300000 400000 500000 1000 000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 125.383 -12.138 50.442 38.304 -5.216 43.520 QUASIPEAK
2 222.383 -11.042 44.868 33.826 -12.194 46.020f QUASIPEAK
3 354.950 -8.281 45.161 36.880 -9.140 46.020 QUASIPEAK
4 377.583 -7.938 39.992 32.055 -13.965 46.020 QUASIPEAK
5 500.450 -5.504 42.489 36.985 -9.035 46.020 QUASIPEAK
6 755.883 -0.451 39.179 38.728 -7.292 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:10

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2437MHz)

an.0 -

FO0—

B0.0—

sS00— ’7

400

Level{iBu¥im)

200

200 -

10.0 -

0.0-|
30.000

40000 50000 100000 200000 200000 400000 500000 1000000

Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 49.400 -10.857 47.417 36.560 -3.440 40.000f QUASIPEAK
21 * 60.717 -15.655 52.281 36.625 -3.375 40.000 QUASIPEAK
3 105.983 -13.523 48.873 35.350 -8.170 43.520 QUASIPEAK
4 400.217 -7.126 44.426 37.300 -8.720 46.020 QUASIPEAK
5 489.133 -5.729 43.394 37.665 -8.355 46.020 QUASIPEAK
6 621.700 -3.242 41.699 38.457 -7.563 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:13

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2462MHz)

an.0 -

FO0—

B0.0—

sS00— ’7

400

Level{iBu¥im)

200

200 -

10.0 -

0.0-

30000 40000 50000 100000 N (i{ﬂggm 300000 400000 500000 1000 000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 88.200 -15.405 51.643 36.238 -7.282 43.520 QUASIPEAK
21 * 125.383 -12.138 49.907 37.769 -5.751 43.520 QUASIPEAK
3 222.383 -11.042 43.346 32.304 -13.716 46.020 QUASIPEAK
4 354.950 -8.281 44.857 36.576 -9.444 46.020 QUASIPEAK
5 532.783 -5.321 40.041 34.720 -11.300 46.020 QUASIPEAK
6 621.700 -3.242 41.835 38.593 -7.427 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:15

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - VERTICAL
Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2462MHz)

an.0 -

FO0—

B0.0—

sS00— ’7

400

Level{iBu¥im)

200

200 -

10.0 -

oo
20000 40000 50000 100000 200000 200000 400000 500000 1000000
Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 125.383 -12.138 46.085 33.947 -9.573 43.520 QUASIPEAK
2 222.383 -11.042 45.356 34.314 -11.706 46.020 QUASIPEAK
3 400.217 -7.126 44.816 37.690 -8.330 46.020 QUASIPEAK
4 489.133 -5.729 43.922 38.193 -7.827 46.020 QUASIPEAK
5 * 799.533 -0.713 39.160 38.447 -7.573 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer :

Johnwang

Site : AC-2

Time : 2006/09/18 - 17:19

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.119(2412MHz)

an.0 -

FO0—

B0.0—

sS00—

400

Level{iBu¥im)

200

200 -

10.0 -

0.0-

30000

40000 50000

100000

200000

Fregquency (h{Hz)

200000

400000 500000

1000000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 88.200 -15.405 51.332 35.927 -7.593 43.520 QUASIPEAK
2 125.383 -12.138 44.839 32.701 -10.819 43.520 QUASIPEAK
3 159.333 -12.239 43.735 31.496 -12.024 43.520 QUASIPEAK
4 333.933 -8.796 42.849 34.053 -11.967 46.020f QUASIPEAK
5 354.950 -8.281 43.139 34.858 -11.162 46.020 QUASIPEAK
6 710.617 -1.460 35.540 34.080 -11.940 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:21

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.119(2412MHz)

an.0 -

FO0—

B0.0—

sS00— ’7

400

Level{iBu¥im)

200

200 -

10.0 -

0.0-|
30.000

200000
Fregquency (h{Hz)

40000 50000 100000 200000 400000 500000 1000000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 60.717 -15.655 51.490 35.834 -4.166 40.000f QUASIPEAK
2 86.583 -15.616 50.331 34.715 -5.285 40.000 QUASIPEAK
3 222.383 -11.042 45.766 34.724 -11.296 46.020 QUASIPEAK
4 400.217 -7.126 44721 37.595 -8.425 46.020 QUASIPEAK
5 489.133 -5.729 43.624 37.895 -8.125 46.020 QUASIPEAK
6 666.967 -2.073 39.945 37.872 -8.148 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:24

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.119(2437MHz)

an.0 -

FO0—

B0.0—

sS00— ’7

400

Level{iBu¥im)

200

200 -

10.0 -

0.0-|
30.000

200000 200000

Fregquency (h{Hz)

40000 50000 100000
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 86.583 -15.616 48.453 32.837 -7.163 40.000f QUASIPEAK
2 94.667 -14.731 48.614 33.883 -9.637 43.520 QUASIPEAK
3 164.183 -12.616 40.250 27.634 -15.886 43.520 QUASIPEAK
4 354.950 -8.281 43.844 35.563 -10.457 46.020 QUASIPEAK
5 621.700 -3.242 35.713 32471 -13.549 46.020 QUASIPEAK
6 710.617 -1.460 35.050 33.590 -12.430 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No : 069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:25

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.119(2437MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 60.717 -15.655 49.942 34.286 -5.714 40.000f QUASIPEAK
2 222.383 -11.042 44.862 33.820 -12.200 46.020f QUASIPEAK
3 400.217 -7.126 44.902 37.776 -8.244 46.020 QUASIPEAK
4 489.133 -5.729 43.896 38.167 -7.853 46.020 QUASIPEAK
5 621.700 -3.242 40.436 37.194 -8.826 46.020 QUASIPEAK
6 755.883 -0.451 38.018 37.567 -8.453 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

48 of

103



Quielek

Report No : 069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:29

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.11g(2462MHz)
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Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 88.200 -15.405 53.377 37.972 -5.548 43.520 QUASIPEAK
21 * 125.383 -12.138 51.906 39.768 -3.752 43.520 QUASIPEAK
3 222.383 -11.042 45.102 34.060 -11.960 46.020 QUASIPEAK
4 354.950 -8.281 48.475 40.194 -5.826 46.020 QUASIPEAK
5 624.933 -3.144 41.880 38.736 -7.284 46.020 QUASIPEAK
6 755.883 -0.451 39.386 38.935 -7.085 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No : 069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 17:31

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by 802.11g(2462MHz)
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Fregquency (h{Hz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 68.800 -16.992 51.368 34.376 -5.624 40.000f QUASIPEAK
2 125.383 -12.138 47.828 35.690 -7.830 43.520 QUASIPEAK
3 222.383 -11.042 45.085 34.043 -11.977 46.020 QUASIPEAK
4 354.950 -8.281 42.665 34.384 -11.636 46.020f QUASIPEAK
5 400.217 -7.126 45.178 38.052 -7.968 46.020 QUASIPEAK
6 666.967 -2.073 41.143 39.070 -6.950 46.020 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 10:27

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2412MHz)
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10000000
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4825.000 4.900 37.393 42.293 -31.677 73.970 PEAK
2 7176.667 15.347 34.521 49.868 -24.102 73.970 PEAK
3| * 11001.667 20.244 33.363 53.606 -20.364 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 10:27

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2412MHz)

Level(dBulim)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4825.000 4.900 22.560 27.460 -26.510 53.970 AVERAGE
2 7176.667 15.347 21.380 36.727 -17.243 53.970 AVERAGE
3| * 11001.667 20.244 20.190 40.433 -13.537 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Report No : 069S004-RF-US-P13V01

Site : AC-2 Time : 2006/09/18 - 10:30

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2412MHz)
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10000000 1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuv/m)
1 4825.000 4.900 42.674 47.574 -26.396 73.970 PEAK
2 7941.667 14.083 34.984 49.067 -24.903 73.970 PEAK
3 11256.667 19.880 34.946 54.826 -19.144 73.970 PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

3. Measurement Level = Reading Level + Correct Factor

"*" means this data is the worst emission level.

53 of 103



Quielek

Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 10:30

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2412MHz)

Level(dBulim)
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10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4825.000 4.900 27.310 32.210 -21.760 53.970 AVERAGE
2 7941.667 14.083 22.360 36.443 -17.527 53.970 AVERAGE
3| * 11256.667 19.880 20.740 40.620 -13.350 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Report No : 069S004-RF-US-P13V01

Site : AC-2 Time : 2006/09/18 - 10:34

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuv/m)
1 7346.667 15.280 34.871 50.151 -23.819 73.970 PEAK
2 11171.667 20.000 33.593 53.593 -20.377 73.970 PEAK
3 14373.333 25.817 34.116 59.933 -14.037 73.970 PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

3. Measurement Level = Reading Level + Correct Factor

"*" means this data is the worst emission level.
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Report No : 069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2 Time : 2006/09/18 - 10:34

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 7346.667 15.280 23.470 38.750 -15.220 53.970 AVERAGE
2 11171.667 20.000 20.660 40.660 -13.310 53.970 AVERAGE
3| * 14373.333 25.817 21.460 47.277 -6.693 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

3. Measurement Level = Reading Level + Correct Factor

"*" means this data is the worst emission level.
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Engineer : Johnwang

Report No : 069S004-RF-US-P13V01

Site : AC-2 Time : 2006/09/18 - 10:37

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuv/m)
1 4881.667 5.034 42.487 47.520 -26.450 73.970 PEAK
2 6950.000 14.500 35.895 50.395 -23.575 73.970 PEAK
3 11143.333 20.044 34.955 54.998 -18.972 73.970 PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

3. Measurement Level = Reading Level + Correct Factor

"*" means this data is the worst emission level.
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 10:37

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

Level(dBulim)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4881.667 5.034 28.990 34.023 -19.947 53.970 AVERAGE
2 6950.000 14.500 21.580 36.080 -17.890 53.970 AVERAGE
3| * 11143.333 20.044 21.580 41.623 -12.347 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

58 of 103




Quielek

Engineer : Johnwang

Report No : 069S004-RF-US-P13V01

Site : AC-2 Time : 2006/09/18 - 10:41

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuv/m)
1 7120.000 15.120 34.873 49.993 -23.977 73.970 PEAK
2 11115.000 20.080 34.547 54.627 -19.343 73.970 PEAK
3 13948.333 24.627 35.669 60.296 -13.674 73.970 PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

3. Measurement Level = Reading Level + Correct Factor

"*" means this data is the worst emission level.
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Quielek

Engineer : Johnwang

Report No : 069S004-RF-US-P13V01

Site : AC-2 Time : 2006/09/18 - 10:41

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 7120.000 15.120 20.480 35.600 -18.370 53.970 AVERAGE
2 11115.000 20.080 21.350 41.430 -12.540 53.970 AVERAGE
3| * 13948.333 24.627 20.470 45.097 -8.873 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

3. Measurement Level = Reading Level + Correct Factor

"*" means this data is the worst emission level.
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Engineer : Johnwang

Report No : 069S004-RF-US-P13V01

Site : AC-2 Time : 2006/09/18 - 10:46

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuv/m)
1 4910.000 5.100 42.404 47.504 -26.466 73.970 PEAK
2 11171.667 20.000 34.916 54.916 -19.054 73.970 PEAK
3 14401.667 25.893 34.039 59.932 -14.038 73.970 PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

3. Measurement Level = Reading Level + Correct Factor

"*" means this data is the worst emission level.
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 10:46

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)

Level(dBulim)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4910.000 5.100 25.110 30.210 -23.760 53.970 AVERAGE
2 11171.667 20.000 20.680 40.680 -13.290 53.970 AVERAGE
3| * 14401.667 25.893 21.030 46.923 -7.047 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 10:55

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.119(2412MHz)

Level(dBulim)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4570.000 4.050 35.773 39.823 -34.147 73.970 PEAK
2 7176.667 15.347 35.245 50.592 -23.378 73.970 PEAK
3| * 11115.000 20.080 34.748 54.828 -19.142 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Quielek

Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 10:55

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.119(2412MHz)

Level(dBulim)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4570.000 4.050 21.440 25.490 -28.480 53.970 AVERAGE
2 7176.667 15.347 22.580 37.927 -16.043 53.970 AVERAGE
3| * 11115.000 20.080 20.470 40.550 -13.420 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 10:59

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.119(2412MHz)

Level(dBulim)
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4000000

5000000

Fregquency (h{Hz)

10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4825.000 4.900 39.440 44.340 -29.630 73.970 PEAK
2 7176.667 15.347 35.326 50.673 -23.297 73.970 PEAK
3| * 11171.667 20.000 34.770 54.770 -19.200 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 10:59

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.119(2412MHz)

Level(dBulim)

1000 -

Qoo -

a0.0—

00—

e0.0—

sS00—

40.0 -

00—

200 -

100

0.0-

1000000

2000 000

2000 000

4000000

5000000

Fregquency (h{Hz)

10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4825.000 4.900 24.150 29.050 -24.920 53.970 AVERAGE
2 7176.667 15.347 20.480 35.827 -18.143 53.970 AVERAGE
3| * 11171.667 20.000 23.080 43.080 -10.890 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Report No : 069S004-RF-US-P13V01

Site : AC-2 Time : 2006/09/18 - 11:01

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.119(2437MHz)

1000 -

Qoo -

a0.0—

00—

e0.0—

sS00—

Level(dBulim)

40.0 -

00—

200 -

100

0.0-|
1000000

2000 000 2000 000

4000000 5000000
Fregquency (h{Hz)

10000000 1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuv/m)
1 7148.333 15.236 33.997 49.234 -24.736 73.970 PEAK
2 11143.333 20.044 34.048 54.091 -19.879 73.970 PEAK
3 13920.000 24.520 34.932 59.452 -14.518 73.970 PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

3. Measurement Level = Reading Level + Correct Factor

"*" means this data is the worst emission level.
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Engineer : Johnwang

Report No : 069S004-RF-US-P13V01

Site : AC-2 Time : 2006/09/18 - 11:01

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.119(2437MHz)

1000 -

Qoo -

a0.0—

00—

e0.0—

sS00—

Level(dBulim)

40.0 -

00—

200 -

100

0.0-|
1000000

2000 000

2000 000

4000000

5000000

Fregquency (h{Hz)

10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 7148.333 15.236 20.480 35.717 -18.253 53.970 AVERAGE
2 11143.333 20.044 21.150 41.193 -12.777 53.970 AVERAGE
3| * 13920.000 24.520 22.850 47.370 -6.600 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

3. Measurement Level = Reading Level + Correct Factor

"*" means this data is the worst emission level.
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 11:04

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.119(2437MHz)

Level(dBulim)

1000 -

Qoo -

a0.0—

00—

e0.0—

sS00—

40.0 -

00—

200 -

100

0.0-

1000000

2000 000

2000 000

4000000

5000000

Fregquency (h{Hz)

10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4881.667 5.034 39.100 44.133 -29.837 73.970 PEAK
2 7120.000 15.120 34.702 49.822 -24.148 73.970 PEAK
3| * 14373.333 25.817 34.143 59.960 -14.010 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 11:04

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.119(2437MHz)

Level(dBulim)

1000 -

Qoo -

a0.0—

00—

e0.0—

sS00—

40.0 -

00—

200 -

100

0.0-

1000000

2000 000

2000 000

4000000

5000000

Fregquency (h{Hz)

10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4881.667 5.034 21.580 26.613 -27.357 53.970 AVERAGE
2 7120.000 15.120 19.580 34.700 -19.270 53.970 AVERAGE
3| * 14373.333 25.817 21.580 47.397 -6.573 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 11:06

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

Level(dBulim)

1000 -

Qoo -

a0.0—

00—

e0.0—

sS00—

40.0 -

00—

200 -

100

0.0-

1000000

2000 000

2000 000

4000000

5000000

Fregquency (h{Hz)

10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2983.333 -0.577 38.089 37.512 -36.458 73.970 PEAK
2 6836.667 14.174 34.034 48.207 -25.763 73.970 PEAK
3| * 13920.000 24.520 35.892 60.412 -13.558 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 11:06

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

Level(dBulim)

1000 -

Qoo -

a0.0—

00—

e0.0—

sS00—

40.0 -

00—

200 -

100

0.0-

1000000

2000 000

2000 000

4000000

5000000

Fregquency (h{Hz)

10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2983.333 -0.577 24.650 24.073 -29.897 53.970 AVERAGE
2 6836.667 14.174 21.440 35.613 -18.357 53.970 AVERAGE
3| * 13920.000 24.520 20.470 44.990 -8.980 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 11:10

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

Level(dBulim)

1000 -

Qoo -

a0.0—

00—

e0.0—

sS00—

40.0 -

00—

200 -

100

0.0-

1000000

2000 000

2000 000

4000000

5000000

Fregquency (h{Hz)

10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4938.333 5.169 40.386 45.556 -28.414 73.970 PEAK
2 6808.333 14.093 35.378 49.471 -24.499 73.970 PEAK
3| * 14401.667 25.893 34.526 60.419 -13.551 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

069S004-RF-US-P13V01

Engineer : Johnwang

Site : AC-2

Time : 2006/09/18 - 11:10

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 802.11g Wireless ADSL 2+4-port Gateway

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

Level(dBulim)

1000 -

Qoo -

a0.0—

00—

e0.0—

sS00—

40.0 -

00—

200 -

100

0.0-

1000000

2000 000

2000 000

4000000

5000000

Fregquency (h{Hz)

10000000

1500000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4938.333 5.169 32.650 37.820 -16.150 53.970 AVERAGE
2 6808.333 14.093 21.540 35.633 -18.337 53.970 AVERAGE
3| * 14401.667 25.893 21.550 47.443 -6.527 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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L]
QU IeTeK Report No : 069S004-RF-US-P13V01

Conducted Spurious Emission Test for 802.11b - Figure Channel 01 (2412MHz)

= Agilent 16:11:25 Sep 19, 2006 _ Peak Search
EpY Atten 18 dB ' ioct o Next Peak
Next Pk Right
Next Pk Left
Min Search

P
""""'"""-. ¥
; Lo ; v,
ity fpei, - b it "
A T v U L 0 IO VR Ay TR 4

Pk-Pk Search

Marker

24.697000000 GHz Mkr 3 CF
48.51 dBpV -

i 1 of 2

|1 M #4YBH 3 MHz #°

File Operation Status. A:\SCREN396.GIF file saved

Conducted Spurious Emission Test for 802.11b - Figure Channel 06 (2437MHz)
= Agilent 10:14:30 Sep 19, 2006 Peak Search

ftten 10 dB Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

24.778000000 GHz Hkr 5 CF
48.16 dBpY -
e 1 of 2

#Res BH 1 " SUBH 3 MHz "

File Operation Status. A:\SCREN392.GIF file saved
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QU IeTeK Report No : 069S004-RF-US-P13V01

Conducted Spurious Emission Test for 802.11b - Figure Channel 11 (2462MHz)
= Agilent 10:16:44 Sep 19, 2006 Peak Search

Bud  Atten 10 dB ] Next Peak
Next Pk Right
Next Pk Left

Min Search

bt ~
gFw . e W g
o, .L__.-‘\_,.-._‘J.N.._,.\_.LH-'L_."“'"“-"’J'vu'r..il,;‘u.-'a’ “"w'lm._l_.-‘a.-._.,.\,_;, Rl O whh il

Pk-Pk Search

Marker
24.627000000 GHz Mkr 5 CF
48.19 dBpV -
i 1 of 2

|1 M #4YBH 3 MHz #°

File Operation Status. A:\SCREN394.GIF file saved

Conducted Spurious Emission Test for 802.11g - Figure Channel 01 (2412MHz)
= Agilent 10:21:35 Sep 19, 2006 Peak Search

Atten 16 dB 9.13 dBpY Next Peak
Next Pk Right
Next Pk Left

Hh, Min Search
i~ - Aot
anwv Mgl i, 1 oo b, e .""ﬁ“y
Tttt b Mgtk A g il g b e i gt ’

Pk-Pk Search
24.708030000 GHz Mkr 5 CF
49.13 dBpY —
f N 1 of 2

#Res BH 1 " $YBH 3 MH= " o6

File Operation Status. A:\SCREN396.GIF file saved
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QU IeTeK Report No : 069S004-RF-US-P13V01

Conducted Spurious Emission Test for 802.11g - Figure Channel 06 (2437MHz)
= Agilent 10:22:31 Sep 19, 2006 Peak Search

Bud  Atten 10 dB 5 dBl Next Peak
Next Pk Right
Next Pk Left

Min Search

-
rhH, L
I-" heb,, 1 I '!I"._nl i _-.|'~. * ‘f‘ ’r
| SR ‘__.,p.sr-.i\r-h.f-:-\\h;r,ul‘-' --.-.~,,.L it e gt A b st i "

Pk-Pk Search

Marker
24.650000000 GHz Mkr 5 CF
48.55 dBpv -
i 1 of 2

|1 M #4YBH 3 MHz #°

File Operation Status. A:\SCREN398.GIF file saved

Conducted Spurious Emission Test for 802.11g - Figure Channel 11 (2462MHz)
= Agilent 10:24:59 Sep 19, 2006 Peak Search

Atten 16 dB .- Next Peak
Next Pk Right
Next Pk Left

g ot Min Search
gfv RTINS
1 \'\»«-'L-n.-,-w,.1..+v.lL.u'|..r}.,1_!!-\'-“"4""]"""\”!..-4"‘"“ h"""-""'-\,lJ.'-'-A.'.-NLf.J,J'ﬂ*I’ ‘J-""""\-'-mki*""l"-‘\‘fh -t o

Pk-Pk Search
24.662000000 GHz Mkr 5 CF
47.82 dBpV —
f N 1 of 2

#Res BH 1 " $YBH 3 MH= " o6

File Operation Status. A:\SCREN406.GIF file saved
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Ql.’ IeTeK Report No : 069S004-RF-US-P13V01

5.7. Test Photograph
Test Mode: Mode 1: Transmitter by 802.11b

Description: Front View of Radiated Test for Under 1GHz

Test Mode: Mode 1: Transmitter by 802.11b
Description: Back View of Radiated Test for Under 1GHz
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Ql.’ IeTeK Report No : 069S004-RF-US-P13V01

Test Mode: Mode 1: Transmitter by 802.11b
Description: Front View of Radiated Test for Above 1GHz

Test Mode: Mode 1: Transmitter by 802.11b
Description: Back View of Radiated Test for Above 1GHz
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Ql.’ IeTeK Report No : 069S004-RF-US-P13V01

Test Mode: Mode 2: Transmitter by 802.11g
Description: Front View of Radiated Test for Under 1GHz

Test Mode: Mode 2: Transmitter by 802.11g
Description: Back View of Radiated Test for Under 1GHz
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Ql.’ IeTeK Report No : 069S004-RF-US-P13V01

Test Mode: Mode 2: Transmitter by 802.11g
Description: Front View of Radiated Test for Above 1GHz

Test Mode: Mode 2: Transmitter by 802.11g
Description: Back View of Radiated Test for Above 1GHz
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QlJIeTeK Report No : 069S004-RF-US-P13V01

Test Mode: Mode 1: Transmitter by 802.11b
Description: Conducted Spurious Emission Test for 18G-25G

Test Mode: Mode 2: Transmitter by 802.11g
Description: Conducted Spurious Emission Test for 18G-25G
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QlJIeTeK Report No : 069S004-RF-US-P13V01

6. Band Edge
6.1. Test Specification

According to EMC Standard: FCC Part 15 Subpart C Paragraph 15.247

6.2. Test Setup

RF Conducted Measurement

Spectrum Analyzer

//l;* I—I
H oo = EUT

Non-Conducted
Table

wp (Ground Reference Plane s

RF Radiated Measurement

FRP Dome T '''''''''''''''''''''''''''''''

Imto4m (Antenna Tower)

l Antenna
[ae || EUT o

“=p  GroundPlane 7T ooo Pre-Amplifier
Spectrum Analyzer| 1 oo L J |£ontm"e |
|
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QlJ IeTeK Report No : 069S004-RF-US-P13V01

6.3.

6.4.

Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Deviation from Test Standard

No deviation.
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Report No : 069S004-RF-US-P13V01
6.5. Test Result
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Band Edge
Test Mode Model: Transmitter by 802.11b
Date of Test 2006/09/18 Test Site AC-2

RF Measurement:

Frequency Required Limit
Channel No. (MH2) (dBc) Result
01 <2400 >20 Pass
RF Radiated Measurement (Horizontal):
Frequency | Reading Level |Emission Level | Peak Limit PUEIEE
Channel No. Limit Result
(MHz) (dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
01 (Peak) 2390.000 49.022 47.357 74.00 54.00 Pass
01 (Average) - - - 74.00 54.00 Pass

Figure Channel 01: (Horizontal)

1200-

1i0.0-

100.0-

0.0

s0.0—

F00—

e0.0—

500

Level{dBu¥m)

40,0

200

200

100

n0-l
2300.000

Note:

Frequency (hiHz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2600000

Note: The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be supplied.
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Report No : 069S004-RF-US-P13V01
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Band Edge
Test Mode Mode 1: Transmitter by 802.11b
Date of Test 2006/09/18 Test Site AC-2
RF Measurement:
Frequency Required Limit
Channel No. (MH2) (dBc) Result
01 <2400 >20 Pass
RF Radiated Measurement (Vertical):
. .. - Average
Channel No Frequency | Reading Level |Emission Level | Peak Limit L Result
(MHz) (dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
01 (Peak) 2390.000 53.778 52.113 74.00 54.00 Pass
01 (Average) - - - 74.00 54.00 Pass

Figure Channel 01: (Vertical)

1200

1100-

1o0.0-

Q0.0

an.0—

00—

600 —

S0.0—

LevelidBu¥ fm)

400

200

200

100

oo

2300 000

Note:

Frequency (hMHz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2600000

Note: The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be supplied.
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Report No : 069S004-RF-US-P13V01
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Band Edge
Test Mode Mode 1: Transmitter by 802.11b
Date of Test 2006/09/18 Test Site AC-2

RF Measurement:

Frequency Required Limit
Channel No. (MH2) (dBc) Result
11 >2483.5 >20 Pass
RF Radiated Measurement (Horizontal):
Frequency | Reading Level |Emission Level | Peak Limit B
Channel No. Limit Result
(MHz) (dBuVv) (dBuV/m) (dBuV/m) (dBuV/m)
01 (Peak) 2483.500 40.749 52.069 74.00 54.00 Pass
01 (Average) -- -- -- 74.00 54.00 Pass

Figure Channel 01: (Horizontal)

1200

1100-

1o0.0-

Q0.0

an.0—

00—

600 —

S0.0—

LevelidBu¥ fm)

400

200

200

100

00—

2300 000

Note:

Frequency (hMHz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2600000

Note: The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be supplied.
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Report No : 069S004-RF-US-P13V01
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Band Edge
Test Mode Mode 1: Transmitter by 802.11b
Date of Test 2006/09/18 Test Site AC-2

RF Measurement:

Frequency Required Limit
Channel No. (MH2) (dBc) Result
11 >2483.5 >20 Pass
RF Radiated Measurement (Vertical):
Frequency | Reading Level |Emission Level | Peak Limit PUEIEE
Channel No. Limit Result
(MHz) (dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
01 (Peak) 2483.500 42.156 53.476 74.00 54.00 Pass
01 (Average) - - - 74.00 54.00 Pass

Figure Channel 01: (Vertical)

1200-

11i00-

100.0-

Q00—

a0.0—

FO0—

e0.0—

Level(dBulim)

500

400 -

00—

200 -

100

0.0-

23200 000

Note:

Fregquency (h{Hz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2600000

Note: The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be supplied.
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Report No : 069S004-RF-US-P13V01
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Band Edge
Test Mode Mode 2: Transmitter by 802.11g
Date of Test 2006/09/18 Test Site AC-2

RF Measurement:

Frequency Required Limit
Channel No. (MH2) (dBc) Result
01 <2400 >20 Pass
RF Radiated Measurement (Horizontal):
Frequency | Reading Level |Emission Level | Peak Limit B
Channel No. Limit Result
(MHz) (dBuVv) (dBuV/m) (dBuV/m) (dBuV/m)
01 (Peak) 2390.000 53.440 51.775 74.00 54.00 Pass
01 (Average) -- -- -- 74.00 54.00 Pass

Figure Channel 01: (Horizontal)

1200

1100-

1o0.0-

Q0.0
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00—

600 —

S0.0—

LevelidBu¥ fm)

400

200

200

100

oo

2300 000

Note:

Frequency (hMHz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2600000

Note: The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be supplied.
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Report No : 069S004-RF-US-P13V01
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Band Edge
Test Mode Mode 2: Transmitter by 802.11g
Date of Test 2006/09/18 Test Site AC-2
RF Measurement:
Frequency Required Limit
Channel No. (MH2) (dBc) Result
01 <2400 >20 Pass
RF Radiated Measurement (Vertical):
. .. - Average
Channel No Frequency | Reading Level |Emission Level | Peak Limit L Result
(MHz) (dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
01 (Peak) 2390.000 55.554 53.889 74.00 54.00 Pass
01 (Average) - - - 74.00 54.00 Pass

Figure Channel 01: (Vertical)
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Note:

Frequency (hMHz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2600000

Note: The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be supplied.

90 of 103




Quielek

Report No : 069S004-RF-US-P13V01
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Band Edge
Test Mode Mode 2: Transmitter by 802.11g
Date of Test 2006/09/18 Test Site AC-2

RF Measurement:

Frequency Required Limit
Channel No. (MH2) (dBc) Result
11 >2483.5 >20 Pass
RF Radiated Measurement (Horizontal):
Frequency | Reading Level |Emission Level | Peak Limit B
Channel No. Limit Result
(MHz) (dBuVv) (dBuV/m) (dBuV/m) (dBuV/m)
01 (Peak) 2483.500 42.287 53.607 74.00 54.00 Pass
01 (Average) -- -- -- 74.00 54.00 Pass

Figure Channel 01: (Horizontal)
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Note:

Frequency (hMHz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2600000

Note: The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be supplied.
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Report No : 069S004-RF-US-P13V01
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Band Edge
Test Mode Mode 2: Transmitter by 802.11g
Date of Test 2006/09/18 Test Site AC-2

RF Measurement:

Frequency Required Limit
Channel No. (MH2) (dBc) Result
11 >2483.5 >20 Pass
RF Radiated Measurement (Vertical):
Frequency | Reading Level |Emission Level | Peak Limit PUEIEE
Channel No. Limit Result
(MHz) (dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
01 (Peak) 2483.500 42.422 53.742 74.00 54.00 Pass
01 (Average) - - - 74.00 54.00 Pass

Figure Channel 01: (Vertical)
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Note:

Fregquency (h{Hz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2600000

Note: The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be supplied.
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Report No :

069S004-RF-US-P13V01

7. Occupied Bandwidth

7.1. Test Specification

7.2

7.3.

7.4.

According to EMC Standard: FCC Part 15 Subpart C Paragraph 15.247

Test Setup

Spectrum Analyzer

r—7{“ -

EUT

o0 =

Non-Conducted

“=p (Ground Reference Plane <t

Table

Limit

The minimum 6dB bandwidth shall be at least 500kHz.

Deviation from Test Standard

No deviation.
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QU IeTeK Report No : 069S004-RF-US-P13V01

7.5. Test Result

Product 802.11g Wireless ADSL 2+4-port Gateway

Test Item Occupied Bandwidth

Test Mode Mode 1: Transmitter by 802.11b

Date of Test 2006/09/19 Test Site AC-3

Frequency Measurement Level | Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
01 2412 9420 500 Pass
06 2437 9580 500 Pass
11 2462 9830 500 Pass

Figure Channel 01 (2412MH?z)
% Agilent 18:05:37 Sep 19, 2006 I Marker

9 Select Marker
L2 3 4

e

Normal

Delta

Marker a™, | P —

+9.420000 MHz : elta Pair
0.07 dB Re{(Trackmg Refz

o oRaR g Span Pair
#UBH 10 e Y 122 | Center

Off

More
1 of 2

File Operation Status. A:\SCREN389.GIF file
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QU IeTeK Report No : 069S004-RF-US-P13V01

Figure Channel 06 (2437MHz)
% Agilent 10:04:05 Sep 19, 2086 Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

File Operation Status. A:\SCREN388.GIF file saved

Figure Channel 11 (2462MHz)
» Agilent 18:57:31 Sep 20, 2006 T Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A
Span Pair

Span Center

Type
Freq
Fraqg

Freq 7 : ::: Off

More
1 of 2

File Operation Status. A:\SCREN406.GIF file
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Report No : 069S004-RF-US-P13V01
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Occupied Bandwidth
Test Mode Mode 2: Transmitter by 802.11g
Date of Test 2006/09/19 Test Site AC-3
Frequency Measurement Level | Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
01 2412 16580 500 Pass
06 2437 16500 500 Pass
11 2462 16580 500 Pass
Figure Channel 01 (2412MHz)
% Agilent B9:56:25 Sep 19, 2006 | Marker
& Mhr2 ¥ Select Marker
81l 2 3 4
i
Marker Trace
Auto 1 2 3
il Readout,
L Freguency

Marker a

273

. [16.580000 MHz

#BH 16
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Marker Table
On 0ff

Marker All Off

More
2 of 2

File Operation Status. A:\SCREN383.GIF file saved
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Report No : 069S004-RF-US-P13V01

Figure Channel 06 (2437MHz)

= Agilent 89:57:40 Sep 19, 2006

et
iMarker a
16.500000 MHz

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

File Operation Status. A:\SCREN384.GIF file saved

Figure Channel 11 (2462MHz)

= Agilent 13:58:55 Sep 20, 2006

ZR

T T e

i
| n'Lr"I..IJI Y LII

Marker a

16.580000 MHz

#YBH 1
Type

Freq 46
Fraqg

Fra q

File Operation Status. A:\SCREN487.GIF file

T Marker

Y Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2
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Ql.’ IeTeK Report No : 069S004-RF-US-P13V01

8. Peak Power Spectral Density
8.1. Test Specification
According to EMC Standard: FCC Part 15 Subpart C Paragraph 15.247

8.2. Test Setup

Spectrum Analyzer

:n_’l;? I I
1 ooa EUT

Non-Conducted
Table

“=p (Ground Reference Plane <t

8.3. Limit

The peak power spectral density conducted from the intentional radiated to the antenna shall
not be greater than +8dBm in any 3kHz band during any time interval of continuous

transmission.
8.4. Deviation from Test Standard

No deviation.
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Report No : 069S004-RF-US-P13V01
8.5. Test Result
Product 802.11g Wireless ADSL 2+4-port Gateway
Test Item Peak Power Spectral Density
Test Mode Mode 1: Transmitter by 802.11b
Date of Test 2006/09/19 Test Site AC-3
Power Spectral o
Freq. . Limit
Channel Density Result
(MHz) (dBm /3kHz)
(dBm/3kHz)
01 2412 -20.99 PASS
06 2437 -20.48 PASS
11 2462 -21.31 PASS
Figure Channel 01 (2412MH?z)
= Agilent 99:28:38 Sep 19, 20065 | Peak Search
Atten 38 dB Hext Peak
Hext Pk Right
Next Pk Left
I||||I|||I | |,||||| r|||. 'II ||||'|I II| ||'| || .
T A ' A ! | MinSearch

|
il Wl TV

|| |i| |‘ u

|| ‘| \| || L || IIJ| U || ll

« | Marker
2.412146500 GHz
-20.99 dBm

File Uper ion Status. A:ASCREN376.GIF file saved
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QU IeTeK Report No : 069S004-RF-US-P13V01

Figure Channel 06 (2437MHz)

= Agilent 89:31:37 Sep 19, 2006 Peak Search
Next Peak
Next Pk Right
1 Next Pk Left
s P .u|'||||||I
II||| |||||| ||| |||||||||||||II| fl | | '||”| .
x | HiY g ||| | ||| ||||| A Min Search
” ll ‘ H |\ | |‘I || I ‘ || || ||| H || l|| lull |i || I |‘ |I 'l H \| I
Pk-Pk Search
Marker
Mkr 3 CF
2.437146500 GHz
—2@.48 dBm
. = More
= 1of2

File Operatlun Status, A:\SCREN377.GIF file saved

Figure Channel 11 (2462MHz)

= Agilent 13:54:33 Sep 28, 2006 T | Peak Search
| Next Peak
Next Pk Right
Next Pk Left
0 i ' | | é
.|||'|' |III l""'||||||~.|' |||'|r ARAAAAL A LAAT |"'|I||"'| I\ Min Search
ofts \| | u |J I |\ / I || “I ||| ‘| “ | I ‘| || ||| l| |"| |IJ l F||||| I’ [ || 'J |] [
Pk-Pk Search
 [Marker Mkr 5 CF
2.462146700 GHz 2
—21.31 B -
2 Hz 1 of 2

File Operation Status. A:\SCREN485.GIF file saved
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QU IeTeK Report No : 069S004-RF-US-P13V01

Product 802.11g Wireless ADSL 2+4-port Gateway

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmitter by 802.11g

Date of Test 2006/09/19 Test Site AC-3

Power Spectral o
Freqg. . Limit
Channel Density Result
(MHz) (dBm /3kHz)
(dBm/3kHz)
01 2412 -21.79 8 PASS
06 2437 -22.04 8 PASS
11 2462 -22.53 8 PASS

Figure Channel 01 (2412MHz)

= Agilent 89:52:51 Sep 19, 2086 | Peak Search
Mkrl 2.411 3 GHz
Atten 38 dB Next Peak

Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

2.411980900 GHz Mkr » CF
More
1 of 2

101 of 103



L]
QU IeTeK Report No : 069S004-RF-US-P13V01

Figure Channel 06 (2437MHz)
= Agilent 89:44:03 Sep 19, 2006 Peak Search

Next Peak

Next Pk Right

Next Pk Left

1
1™ |
,I,‘ I |||| L|I '|II

|| IR Min Search
|

¥

Pk-Pk Search

_|Marker

'|2.436980400 GHz Mkr 5 CF
22.04 dBm —

" 1 of 2

# I|_|I E: H

File Operation Status. A:\SCREN386.GIF file saved

Figure Channel 11 (2462MHz)
- Agilent 13:51:57 Sep 28, 2006 T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker
"12.461981400 GHz k> CF
2253 dBm -
Hz 1 of 2

File Operation Status. A:\SCREN404.GIF file saved

102 of 103



L]
Ql.’ IeTeK Report No : 069S004-RF-US-P13V01

103 of 103



